

Sales agent: ArcelorMittal Projects Netherlands Mannesmannweg 5 4794 SL-Heiningen	ArcelorMittal Belval & Differdange Service Gestion - Qualité 66, rue de Luxembourg, LU-4221 Esch-sur-Alzette R.C. Luxembourg Section B 27.031	A05 
Plant: A01 ACRPS Belval	Certificate No L8900155002 from 07.09.2016 A03	

A08 Our reference : 1400017096
A07 Your reference : 3200048336 03.08.2016 Consignee : UNEX STROY COMPANY LLP
S355GP acc.to EN 10248-1 / CEV= 0.45%MAX / CVN = 27J average min at -20°C
B02 Inspection certificate 3.1 according to EN 10204/2004
A02


UNEX STROY COMPANY LLP MICRORAION SHKOL`NYJ-BLD 207 050052-ALMATY Kazakhstan

Ord.Item	Product	Length	Weight	Bars	Heat Nr
000010	PU32M-DOUBLE	17.000	36.307To	9	IS-25045 IY-25577 IZ-25578 IX-25579 IW-25580 IV-25581

Heat Nr	Heat Analysis (%)															
	C	Mn	P	S	Si	N	Al	Nb	V	Ti	B	Cr	Mo	Cu	Ni	CEV
Min																
Max	0.24	1.60	0.030	0.045	0.55	0.012										0.45
IS-25045	0,07	1,36	0,023	0,026	0,22	0,008	0,023	0,001	0,054	0,001	0,0005	0,09	0,040	0,26	0,14	0,36
IY-25577	0,07	1,35	0,018	0,014	0,23	0,008	0,021	0,001	0,054	0,001	0,0003	0,10	0,040	0,21	0,13	0,36
IZ-25578	0,08	1,36	0,021	0,018	0,22	0,010	0,017	0,001	0,054	0,001	0,0004	0,11	0,050	0,26	0,18	0,38
IX-25579	0,08	1,36	0,017	0,025	0,22	0,010	0,017	0,001	0,054	0,001	0,0004	0,09	0,050	0,29	0,15	0,37
IW-25580	0,08	1,36	0,018	0,016	0,22	0,009	0,019	0,001	0,055	0,001	0,0003	0,15	0,050	0,25	0,18	0,39
IV-25581	0,09	1,35	0,018	0,013	0,25	0,010	0,021	0,001	0,056	0,002	0,0004	0,11	0,040	0,21	0,14	0,38

Heat Nr	Tensile Test			Charpy V-notch Test			
	ReH	RM	5,65VS	Values	Average		
	N/mm2	N/mm2	%	J	J		
Min	355	480	22.0	27	27		
Max							
	<u>C11</u>	<u>C12</u>	<u>C13</u>	<u>C42</u>	<u>C43</u>		
				<u>C01</u>	<u>C02</u>	<u>C40</u>	<u>C03</u>
				Position ¼ L	unaged	ISO V	-20°C
IS-25045	427	524	28,3	164	162	146	157
IY-25577	412	523	28,5	157	178	175	170
IZ-25578	409	521	29,0	154	163	170	162
IX-25579	422	526	27,4	150	144	144	146
IW-25580	444	540	26,4	150	145	154	150
IV-25581	430	521	28,4	139	157	131	142

Klecker Roberto
porteur de la signature spéciale




Sales agent: ArcelorMittal Projects Netherlands Mannesmannweg 5 4794 SL-Heiningen	<div style="text-align: right;">A05</div> ArcelorMittal Belval & Differdange Service Gestion - Qualité 66, rue de Luxembourg, LU-4221 Esch-sur-Alzette R.C. Luxembourg Section B 27.031	 ArcelorMittal
Certificate No L8900155002 from 07.09.2016		<div style="text-align: right;">A03</div>

<div style="text-align: right;">A01</div>
<div style="text-align: right;">A08</div> Our reference : 1400017096
<div style="text-align: right;">A07</div> Your reference : 3200048336 03.08.2016 Consignee : UNEX STROY COMPANY LLP

<div style="text-align: right;">A06</div> UNEX STROY COMPANY LLP MICRORAION SHKOL`NYJ-BLD 207 050052-ALMATY Kazakhstan

S355GP acc.to EN 10248-1 / CEV= 0.45%MAX / CVN = 27J average min at -20°C

B02

Inspection certificate 3.1 according to EN 10204/2004

A02

ИПВМЕР / SAMPLE

Klecker Roberto
 porteur de la signature spéciale

